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TEST REPORT
| MO0 0
Report NO. @ TB-18-05151A
C-18-13103
Page NO. : 1 OF 1
Date . Sep. 19,2018
Project Name : Self Evaluation
Contractor R
Applicant : YUSHYANG FLOOR CO., LTD.
Supplier Do
Sample Name : G-Power The wood with bio-energy
Sample Taken By : YUSHYANG FLOOR CO., LTD.
Sample Submitted By : YUSHYANG FLOOR CO., LTD.
Date of Sampling © Aug. 20,2018
Date of Sample Received @ Aug. 22,2018
Date of Testing : Aug.22,2018 ~ Sep. 17,2018
Remark . The information mentioned in the above section is provided by Applicant
(Exclude Date of Sample Received and Date of Testing)
Test Results
Test Item Test Results Mflzf?rz?t I();t{e;(;fl)on Test Method
Emission of formaldehyde-Maximum (mg/L) N.D. 0.05
CNS 11342(2014)
Emission of formaldehyde-Average (mg/L) N.D. 0.05

Notel : The thickness of the test specimen is 17 mm.
Note2 : If test results are lower than MDL, the N.D. will be shown.

If they are lower than QDL and higher than MDL, the < (0.2) will be shown.

MDL means method detection limit and QDL means quantitation and detection limits.
Note3 : N.D. = Not Detected.

Note4 : This test report is an additional original report of TB-18-05151 C-18-13103. Issued date : Sep. 19, 2018.
000

Signgd for and on behalf o
TAIWAN Dt

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict. S
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